

Collodion U.S.P.

Product No. 9202 Lot No. L14609 Release Date 04/09/2012

Certificate of Analysis	
SPECIFICATION	RESULT
Passes Test	Passes Test
Passes Test	Passes Test
0.765 - 0.775	0.765
Passes Test	Passes Test
5.0 % min.	5.2 %
22.0 - 26.0 %	23.8 %
Passes Test	Passes Test
are used or produced in the manufac	turing or purification of the produ
April 30, 2014	
pes) April 30, 2013	
	Passes Test Passes Test 0.765 - 0.775 Passes Test 5.0 % min. 22.0 - 26.0 % Passes Test are used or produced in the manufact

Manufacturer: P0056001

> illipsburg, NJ 9001.2008, 14001.2004 rris, KY 9001.2008 exico City, Mexico 9001.2008 eventer, The Netherlands 9001.2008, 14001.2004, 13485.2003 noli, India 9001.2008 wice, Poland 9001.2008, 17025.2005

For questions on this Certificate of Analysis please contact Technical Services at 855-282-6867 or 610-573-2600

Avantor ™ Performance Materials. Inc. 3477 Corporate Parkway • Suite #200 • Center Valley, PA 18034 • U.S.A. • Phone: 610.573.2600 • Fax: 610.573.2610

11/4/2015 5:45 PM 1 of 1